Join our mailing list!





You are here:Home > ATV Parts > YAMAHA-Linhai 300cc ATV (CVT) > LH 300cc/260 cc ATV Fram Parts > LH300cc/260cc ATV Shock absorber Front
REF. No. PART NO. DESCRIPTION Q'TY Figure NO. 名称
1 10091 NUT M14X1.5 2 GB/T6184-M14X1.5 螺母
2 21802 WASHER  14 2 LH260ATV.3.1-1 垫圈14
3 21803 SPACER RUBBER 2 LH260ATV.3.1-2 缓冲垫
4 21804 UPPER PIVOT BALL 2 LH260ATV.3.1-3 球碗A
5 10093 BOLT M8X55 4 GB/T5782-M8X55 螺栓
6 21806 NUT M14X1.5 2 LH260ATV.3.1-6 螺母M14X1.5
7 21807 LOWER PIVOT BALL 2 LH260ATV.3.1-4 球碗B
8 21808 SPRING RETAINER 2 LH260ATV.3.1-5 弹簧座
9 21809 SPRING  2 LH260ATV.3.1-7 前减弹簧
10 21810 STRUT BUMPER 2 LH260ATV.3.1.1 前减震器贮液筒组件
11 21811 CLAMP 2 LH260ATV.5.1-3 碟刹油管固定卡
12 10079 NUT M8 4 GB/T6187-M8 螺母
13 21813 SPRING RETAINER 2 LH260ATV.3.1-9 大垫圈
14 21814 STRUT BODY LEFT 1 LH260ATV.3.2.1 前减震器左支撑
15 21815 SPINDLE BOLT 2 LH260ATV.6-5 球笼轴
16 10095 BEARING 4 GB297-320/28 4CC 圆锥滚子轴承
17 10026 GREASE FITTING 2 JB/T7940.1-M6 油杯
18 21818 SEAL SLEEVE 2 LH260ATV.3.2.3 油封60.5X73.2X8
19 21819 STRUT BODY RIGHT 1 LH260ATV.3.2.2 前减震器右支撑
20 21820 FRONT SHOCK ABSORBER ASSEMBLY 2   前减震器组件
Linhai 260cc and 300cc ATV parts has not been address in sub catalog, Please record the parts number you need then search parts by parts number through the search engine.
googlee80cd550bace27cf